Manufacturer

Overseas Sales Branch Offices

CLARION SHOJI (EUROPA) G.m.b.H.
CLARION CORPORATION OF AMERICA
CLARION (HONG KONG) CO., LTD.

Closer Relations through “CLARION SERVICE MANUAL"

CLARION CO., LTD. /

MODEL PU-854A

Export Division
Tel: (265)2931

AUTO REVERSE SYSTEM

Rudolf-Diesel-Strasse 2, 6236 Eschborn 2, West Germany
5500 Rosecrans Ave., Lawndale, Calif.,, 90260 U.S.A.
526, Ocean Centre, Canton Road, Tsimshatsui, Kowloon, Hong Kong

CLARION SHOJI CO., LTD.
Telex: J22908, J22152, J25550 CLARISHO

Tel: 06173-61041-42
Tel: 213-973-1100
Tel: 3-690528

3, Kojimachi 5-chome, Chiyoda-ku, Tokyo, 102 Japan

Telex: 415414
Telex: CLARIONLSA 66-4447
Telex: HX64293 CLAHK

Tape speed:
Wow and flutter:

S/N ratio:
Separation:
Crosstalk:
Loudness:

Load impedance:
Power output:

Power supply voltage:

Current consumption:

Dimensions:

Weight:

B SPECIFICATIONS:

Reproduction system:

4 track, 2 channel,

2 program stereo player
(Monaural tape playable)
4.75 cm/sec.

Less than 0.3%
(W.R.M.S.)

More than 40 dB

More than 30 dB

More than 40 dB

125 Hz +3 dB
6:3 kHz +2 dB
40 % 2

3:5 Wx2

(at 10% distortion)
5.5 Wx2

(at max. volume)
DC 14V

Negative ground
Less than 2 A

(at max. output)
Less than 4.5 A

(at plunger operated)

Width 140 mm
Height 47 mm
Depth 177 mm
1.43 kg

B FEATURES:
o Fast forward, Rewind and automatic
mechanism.
o Loudness switch.
B COMPONENTS:
Main unit 1
Owners guide 1
Warranty card 1
300-5074-00 Mounting bracket 1
300-4976-00 Mounting bracket 1
852-4649-00 Extension lead 1
383-0008-00 Blind plate 1
921-5701-02 x Parts bag 1
734-5016-31 D-sems-hex-bolt z
(M5 x 16)
734-5010-39 D-sems-hex-bolt 3
(M5x 10)
723-5000-11 Hex-nut 3
(M5)
740-5000-10 Flat washer 3
(M5)

Printed in Japan 298-2448-00 [aVR:ihlal

reverse



& Clarion

SERVICE MANUAL

Closer Relations through “CLARION SERVICE MANUAL"

MODEL PU-854A

Manufacturer

Overseas Sales Branch Offices

CLARION SHOJI (EUROPA) G.m.b.H.
CLARION CORPORATION OF AMERICA
CLARION (HONG KONG) CO., LTD.

CLARION CO., LTD. /

Export Division
Tel: (265)2931

AUTO REVERSE SYSTEM

Rudolf-Diesel-Strasse 2, 6236 Eschborn 2, West Germany
5500 Rosecrans Ave., Lawndale, Calif., 90260 U.S.A.
526, Ocean Centre, Canton Road, Tsimshatsui, Kowloon, Hong Kong

CLARION SHOJI CO., LTD.
Telex: J22908, J22152, J25550 CLARISHO

3, Kojimachi 5-chome, Chiyoda-ku, Tokyo, 102 Japan

Tel: 06173-61041-42
Tel: 213-973-1100
Tel: 3-690528

Telex: 415414
Telex: CLARIONLSA 66-4447
Telex: HX64293 CLAHK

B SPECIFICATIONS:

Reproduction system:

Tape speed:
Wow and flutter:

S/N ratio:
Separation:
Crosstalk:
Loudness:

Load impedance:
Power output:

Power supply voltage:

Current consumption:

Dimensions:

Weight:

4 track, 2 channel,

2 program stereo player
(Monaural tape playable)
4.75 cm/sec.

Less than 0.3%
(W.R.M.S.)

More than 40 dB

More than 30 dB

More than 40 dB

125 Hz +3 dB
6.3 kHz +2 dB
40 % 2

3.5 Wx2

(at 10% distortion)
5.6 Wx 2

(at max. volume)
DC 14V

Negative ground
Less than 2 A

(at max. output)
Less than 4.5 A

(at plunger operated)

Width 140 mm
Height 47 mm
Depth 177 mm
1.43 kg

B FEATURES:
o Fast forward, Rewind and automatic reverse
mechanism.
o Loudness switch.
B COMPONENTS:
Main unit 1
Owners guide 1
Warranty card 1
300-5074-00 Mounting bracket 1
300-4976-00 Mounting bracket 1
852-4649-00 Extension lead 1
383-0008-00 Blind plate 1
921-5701-02 Parts bag 1
(734-5016-31 D-sems-hex-bolt 3
(M5x 16)
J 734-5010-39 D-sems-hex-bolt 3
>K (M5x 10)
723-5000-11 Hex-nut 3
(M5)
740-5000-10  Flat washer 3
(M5)

Printed in Japan 298-2448-00 VLRI



BPARTS

LIST:

<ELECTRICAL SECTION>

Ref. No. Part No. (Order No.) Description Q'ty Ref. No. Part No. (Order No.) Description Q'ty

L1 009-0603-00; Choke coil 1 Cc303 141-1042-10} (chl)v\t;ste; cFa)paCltor 1
Q401,501 102-0458-02§ Transistor (25C458B) 2 109,209 141-1522-1 o PO'KIESter Ca%aCIIOr 2
Rx102.202 | ., 10313 2 Film resistor o | | C403.503 141-3322-10} P D3R 2

504,506 ; (1/4W 10k C107,207 | 141-3932-10; Polyesater capacitor 2

: - i (50 .039,F)
R401,501 111-1041 -32; P e Sk 2 | | caos,504 141-5632-1 o; O\Q/ester egpacitor 2
mosz0s [nizise | | [Cagaas [rsoworrs g ‘
R303 111-1221-32; w0 1 ||c113,213 150-8202-1 3 Cegamic sapacitor 2
R302,303 111-2221-322 P S0 1 ||c114,214 043-0122-oo§ Cogamic capacitor 2
R183:382 |n 1-2231-32% P agen) 4 [[c116,216  |042-0153-00] Elosiralytic, capacitor 2
R103,203 111-2241-32; o S oka) 2 | | c30a 042_0214_005 Elegtrolytic capacitor ]
R106,206 111-2731 '32§ ﬂlmvr\?szis;gé) 2 Clg?'zos'gg? 180-1 054_525 Electrolytic capacitor 7
Rx101,201 111-3321-32§ (F{';L‘,\;{;S:;S_t;k'm 2 S OV 14F)
R402.403 | 111-3331-32] B Sseh) 4 | |c307 180-1064-32] Flesrolgtic, capacitor 1
R301 111-4721-32! Pl ) 1 | [c111,211 180-1074-22! Electralytic capacitor )
R104,204 111-5621-32! W) 2 | | c106,206 180-2254-62! EleSrovgic sapacitor 2
R405,505 111-6821-32] a0 2 | |c302 180-2274-32 Flectiolysic gapacitor 1
R101,201 111-6831-32] ﬁllrz-\;\?sGiSBtl?(rl) 2 c301 180-3364-22; Electrolgtlc capacitor 1
R308.:304  1114-1511-52] Pl resistor 2 | [c308 180-3374-32; Flesirgyic capacitor 1
R305 114-2291-62] Film, esistor 1 | |c102,202 180-4754-32] Elosrqwsic. fapacltof 2
cros20s_[miioszio | ighetnem e | o | [CIRERIRsoareecs | Hoydpipemest | 6
<MECHANISM SECTION >
Ref. No. Part No. (Order No.) Description Q'ty Ref. No. Part No. (Order No.) Description Q'ty
D1,2 001-011 2-oo:f Diode (151588) 2 | |R1 111-1831-21 ﬁ'??s\ﬁsfsétﬁfn 1
D3 001-01 53»005 Diode (1N4004) 1 | |Rr2 11 1-3331-217§ P Sen) 1
S101 o1 3-2690—05; Switch 1 R5 111-3921-21 st 1
Q2 100-0495-25! Transistor (2SA495Y) 1 R4 111-4731-21; ﬁ';g\;gsgtgh) 1
a3 100-0950-25| Transistor (2SA950Y) 1| [r3 111-5631-21 Film resistor, 1
Q1 102-0372-1 5 Transistor (28C372-0) 1 R8 114-2202-51 f"g“v fggig)tor 1
Q4 103»0235-993 Transistor (2SD235LB) 1]]cs 165—3934-02; Geramic capacitor ]
R7 111-1021-22] Film resistor 1 | [er 181-2253-62; Flectrolytic capacitor ]
R6 111-1 221_22§ ﬁl/na\wsﬁtzci(rm 1 c2 181-3363-32§ (E1Iectrol‘y;t|c capacitor 1
_ 8 — JAN. 1980 @




BEXPLODED VIEW:
<MECHANISM SECTION >

.



BPARTS LIST:
< TAPE MECHANISM >

Ref. No. Part No. (Order No.) Description Q'ty Ref. No. Part No. (Order No.) Description Q'ty

1 960-3027-07 I Deck plate ass'y 1 46 631-0231-01 ‘ F.F. roller 1
2 960-3031-00 Slide plate ass’y 1 47 631-0234-01 Guide roller 2
3 960-3030-04 5 Frame ass’y 1 48 631-0236-00 : Detector 1
4 960-3037-00 I Cam plate ass’y 1 49 632-0716-00 : Eject shaft 1
5 960-3029-00 Guide plate ass'y 1 50 632-0805-00 Tension roller 1
6 960-3043-03 Guide arm ass’y 1 51 632-0806-00 Idler 2
7 960-3042-03 Side panel ass’t 1 52 714-2004-81 Machine screw (M2 x 4) 1
8 960-3106-00 Off plate ass’y 1 53 714-2603-11 Machine screw (M2.6 x 3) 2
9 960-3119-01 F.F. idler ass’y 1 54 714-2603-81 Machine screw (M2.6 x 3) 10
10 960-3114-00 Roller B ass’y 1 55 714-2605-41 Machine screw (M2.6 x 5) 1
11 960-3113-00 Roller A ass’y 1 56 714-2605-81 Machine screw (M2.6 x 5) 3
12 960-3032-08 Head plate ass’y 1 57 714-3004-81 Machine screw (M3 x 4) 2
13 960-3044-02 Arm ass'y 1 58 716-0286-00 Screw 1
14 960-3038-00 Cam ass'y 1 59 716-0302-00 Screw 1
15 960-3115-00 . Reel base ass'y 2 60 716-0347-00 - Screw 2
16 960-3118-01 Idler plate B ass'y 1 61 741-2600-21 Spring washer (M2.6) 2
17 960-3117-01 Idler plate A ass’y 1 62 742-3000-20 Toothed washer (M2.6) 1
18 960-3116-01 Bottom plate ass’y 1 63 743-1500-10 E-ring (M1.5) 9
19 960-3107-01 F.F. cam ass’y 1 64 743-2000-10 E-ring (M2) 4
20 099-4642-03 P.W.B. 1 65 743-2500-10 E-ring (M2.5) 7
21 011-0241-01 Head 1 66 743-3000-10 E-ring (M3) 2
22 013-3291-00 Switch 1 67 746-0608-00 Washer 2
23 015-0216-00 Plunger 1 68 746-0617-00 Washer 2
24 020-0346-00 D.C. motor 1 69 746-0624-00 Washer 2
25 099-5179-00 P.W.B. 1 70 746-0670-00 Washer 1
26 330-4896-00 Lead clamp 2 71 750-1793-00 Spring 1
27 340-0398-00 Spacer 1 72 750-1794-00 Spring 1
28 345-2651-00 Spacer 1 73 750-1795-01 Spring 1
29 602-0049-00 Belt 1 74 750»1797-005 Spring 1
30 603-0057-02 Motor pulley 1 75 750-1 798-OO§ Spring 1
31 606-0062-01 Pack guide 1 76 750-1799-01 Spring 1
32 632-0879-00 Roller 2 77 750-1811-01 Spring 1
33 611-0053-00 Flywheel 2 78 750-1819-00 Spring 1
34 630-0931-00 Plate spring 1 79 750-1872-01 Spring 1
35 630-1000-00 Plate spring A 1 80 750-1 873-00§ Spring 2
36 630-1001-02 Plate spring B 1 81 750-1890-00 Spring 1
37 630-1016-00 Eject lever 1 82 820-3030-04 Viny! tube 1
38 630-1017-00 Change plate 1 83 820—4020—02% Vinyl tube 1
39 630-1019-00 . Hook plate 1 84 820-4020-04% Vinyl tube 1
40 630-1021-01 Off plate B 1 85 746-0609~00§ Washer 1
41 630-1057-00 Plate spring 1 86 744-0001—00; E-ring 1
42 630-1099-01 F.F. lever 1 87 820-4025-02; Vinyl tube 1
43 630-1100-00 REW lever 1 88 630-0736-01 Shield case 1
44 631-0222-00 Thrust plate 2 89 347-0775»00§ Insulator 1
45 |631-0224-011 Detect drum 2 '




HPRINTED WIRING BOARD

{usnd) pnoj
awN|oA
< adue|eg

(ysng) weiboid

[ owu

no
m pPlemio4 4 > asianay
19()
@ 27 @ e
avaH
| ~
. 1 auum | /1eig
) 5 e
wain g
g g
—, —
pay
- Aei . o v
— 3UYM/P3Y MOJ|BA/PRY
) T 196unid
; oloA
1010919Q _ Al 14
@ o 1 abueig
O _|\ X 2UUM
QU — | 1
0 —
awam ——
’ 177 —_— HOLOW 20
UM
MOJI2A umoig
Umorg
L o L
[y —
= ] e
abueig
_ ————
@ )
aiding Q 3 [} 2 o I E 3
kﬂn anig g wu ,m 4 | umog s |2 H
— = —
| ; o
1axeads 1ybiy — n o
o o> / ;
laxeads ya | T /.\ | By
Vg asng £ 4
AOVL+ -—C [ F+— . m

jonuod sloway [}

PU-854A



B CIRCUIT DIAGRAM

00-162¢-€10 . ¥-1"v1—IS

PU-854A

00-9£20-1£9
30193130
30 p“p . W %
.On“..._O Hlmvvl_m
@
=
| v -
| A8l 14
|
_
TJ0YLINOD H, 8 (MmN 22 8y M6'E GY
0} = +
310n3y o | Avl G£2dSzZ 0G6VSZ  G6bVSZ
vwoozy N I .. tO €0 20
Ll d2g _dsg S St X
SQ= €i122]2120 o
\ :
o 8 S| 2zs
68 ° 00
(00|-gsi0-zv0)| (8)
000I-0 _
- ezt ;uH%m @ ~
AL9 O 1082 |

o @ A\ $0-b1£0-210 OI-bI£0-210 100 602D dss €029 3 m
©)] €1d  £-IS 27d H i\,x =
(M| OSI v MWy 10sd's | o
$(0sY NSS DLy
e B - a |- ~1-IS
- ROL d28 3
= _ —
.A_uv e} S z o w F o of_a%ﬂ
(Ut) ) > R N4
ds1 (00}-£510-240) >m_ X Y21
C) 000I-0l 5 3
o:u od Lt-9
-— : o 2012
105 %89 Ol 1-0G -6 nos [Tlze
80i0 GOvY bObY 20D 1060 4L
. %022
Vu08 ne —
xvn Y v moE 2014 %89
1l —7*
100 SOID d€€ €010 | A61 101y
£1°21-6500-150 0 00-0200- IS0
(dVS022-V1)202'201 -0l 8SY0S2----- 1060'10¥ 0 (d0212-¥1) 102'101-21



B PRINTED WIRING BOARD

(ysnd) weiboid {ushd)ipngl

awnjoA
\D,' auo) <— @ouejeg
~ N
L . pnoq
D piemio4 q [> 8sianay
. 11d
¥ @ 27d @ £7d
MS
o, J Qvan
O {
9,
£l auum | roeig
h YIS i
= _ll alo SNE } )
2|e rh pay
HiH - Aein
—.L C AUYM/Pay MOJIBA/PBY ‘
6
f] > 2
J Aeig =7y Y ) 0 ._om—._:—&
O 1010313 _
5 -y ~ W ’~ @bueig
0 H Ja
0 ox "
5> f_.\ BUUM 2
O X T e ——— - i :
| S _ Als J5d
i auum = anig
3 HOLOW 20
(o] suum
MOJIBA B
: umoig e
Pay
O | ueen Swum
] poy »oeig
R abueig
e | |[g ; ¢ N
e R d
e 8 B B2 Dex =0 ¢ Tz le 2 [
s (2 |5 |2 |wmes [§[3 - H
£=! <
-0S
o T
1axeads 1ybBiy - AN oS 80 |
N
[l s | T
Chouer = P § _
\ ] e > f
soyeads o1 [} 2 3 N
VG asn4 = ; 5
ANOVL+ — [ F+— S
& | -
0l -
0 3
jonuod slowey [ | g 1
& r E i (2
[ m Y S,
o
;- i

PU-854A



B MECHANISM SECTION

* METHOD OF ADJUSTING
TAPE MECHANISM
1. Adjusting Head Azimuth (See Fig. 1)

Incorrect head azimuth with respect to the tape
is one of the causes of bad quality of sound and

crosstalk.

When the head azimuth is not correct, adjust ac-

cording to the following procedure.

(1) Play the test tape 333 Hz-15VU, set the

volume control to Max. and obtain balance
by the Balance control.

(2) Next play the test tape 6.3 kHz-10VU and
adjust by turning the head azimuth adjusting
screw so that the output level becomes close
to maximum in both forward and reverse
directions.

Insulated screw
driver for adjustment

Clockwise

Counter

Counter clockwise clockwise Clockwise

Head azimuth ( |
—
adjusting screw
|

T
o
8
a

DISMOUNTING AND REMOUNTING
EACH MECHANISM

. Dismounting Eject Mechanism (See Fig. 4)

(1) Push the slide plate to the rear and set the
mechanism to the PLAY state.

(2) Set the FF lever to the FF (or REW) state.

(3) Remove the two machine screws.

(4) Lift the entire eject mechanism up while
pushing the slide plate to the rear and remove
as an ass'y.

. Mounting the Eject Mechanism (See Fig. 4)

(1) Set the mechanism to the state of 1 (1), (2).

(2) With the slide plate pushed to the rear, mount
the eject mechanism as an ass'y.

(3) Remove the 2 machine screws.

Fig. 4

. Dismounting the Pack Guide (See Fig. b)

(1) Set the mechanism to the EJECT state.
(2) Remove the two machine screws.

Fig. 1 (3) Pull the pack guide out horizontally.
) (At this time, the pack guide must not be
2. Adjusting Head Selector Switch scratched by contacting the capstan, head,
013-3291-00 (See Fig. 2) etc.)
A
e sro 102058 |
o
/ Deck plate
PWB set screw .
Lead clamp Flg. 5
Fig. 2

3. Adjusting the Plunger (See Fig. 3)

Plunger

&@”

Plunger set screw

Fig. 3

. Mounting the Pack Guide

(1) Set the mechanism to the EJECT state.
(2) Perform 3 (3), (2).

. Adjusting Pack Guide Position (See Fig. 6)

/ _Deck plate side
/ carved mark

ZPa:k gude side carved marks.

Fig. 6




BEXPLODED VIEW:

<MAIN SECTION>

BPARTS LIST:
<MAIN SECTION >

Ref. No. Part No. (Order No.) Description Q'ty Ref. No. Part No. (Order No.) Description Q'ty
1 380-3975-00§ Knob 1 26 099-5733-00 . P.W.B. 1
2 380—3976—005 Knob 1 27 731-3005-89 ‘ Tap tight (M3 x 5) 8
3 380-3977-00; Knob 1 28 722-0231-00 Hex-nut 1
4 714-3004-89; Machine screw (M3 x 4) 2 29 |745-0514-02 Flat washer 1
5 370—3297—00; Escutcheon 1 30 731-3006-89 Tap tight (M3 x 6) 3
6 940-2531-01 Escutcheon ass’y 1 31 930-0454-06 Tape mechanism 1
7 382—0209—00; Button 1 32 716-0308-00 Lock screw 1
8 |714-4014-11] Machine screw (M4 x 14) 2 33 |285-0674-00 | Guide label 1
9 330-7010-00 Bracket 2 34 310-0876-01 Upper case 1

10 |382-0210-00! Button 2 35 [347-0517-00 | Label 1
11 742-3000-20? Toothed washer (M3) 2 36 944-0471-02 l Filter ass’y 1
12 |285-0866-01| Guide label 2 37 |051-0055-12,13} I.C. 2
13 [330-5977-00] Bracket 1 38 [321-0792-00 | Clamp 1
14 |345-3218-00! Pilotlamp holder 1 39 [313-0961-00 | Heat sink 1
15 01 7-0314—04% Pilotlamp 1 40 |099-4635-05 ‘ P.W.B. 1
16 |017-0314-10] Pilot lamp 1 41 |851-2057-05 | Speaker lead 1
17 017-0314-08 ; Pilotlamp 1 42 850-1844-01 A lead 1
18 330-6108—00; Shield plate 1 43 120-0050-00 Fuse (5A) 1
19 722—0282—003 Hex-nut 1 44 850-1822-00 A lead 1
20 745—0561—00; Flat washer 1 45 286-3678-00 Set plate 1
21 330»7008—005 VR-bracket 1 46 285-0656-00 Guide label 1
22 347»0897»003 Insulator 1 47 |311-0901-16 Lower case 1
23 |01 2—3798—00§ Variable resistor 1 48 |714-3005-89 Machine screw (M3 x 5) 2
24 |01 2—3797-00; Variable resistor 1 49 |852-6108-00 Extension lead 1
25 |347-0577-00! Insulator 1




	PU-854A (1)
	PU-854A (2)
	PU-854A (3)
	PU-854A (4)
	PU-854A (5)
	PU-854A (6)
	PU-854A (7)
	PU-854A (8)
	PU-854A (9)
	PU-854A (10)

